INFORMATION HANDOUT

For Contract No. 06-0P5604
At 06-Ker-58-36.3/39.9

Identified by
Project ID 0612000165

MATERIALS INFORMATION

Alternative Flared Terminal System




PN 30006 BILL OF MATERIAL
OFFSET NOTES:
1) POST OFFSET DIMENSIONS ARE GIVEN TO THE CENTER OF THE TRAFFIC FACE OF POSTS, EXCEPT 8 PN | ary DESCRIPTION
AT POSTS #7 & #8, WHERE DIMENSION IS TO CENTER OF THE TRAFFIC FACE OF THE BLOCKOUTS. = oN 9076 76 3 [12/6/FLG PROTECTOR (AT POST 2, 4 & 6
2) GUARDRAIL BETWEEN POST 1-7 IS ON A STRAIGHT LINE FLARE. =] 306 | 1 [12/126/S SR1-1 (GUARDRAIL)
= 39| 1| 12/176/5 SRT-2 (GUARDRAIL)
FIRST LINE POST OF APPROVED g 700A | 1| CABLE ANCHOR BRACKET
31" HIGH GUARDRAIL SYSTEW PN 99606 9076 | 1| 12/BUFFER/ROLLED (TERMINAL)
(POST §7 NOT INCLUDED WITH SRT) b 30006 |11 3/4 x 66" CABLE
—~|Z
] fr 32406 | 2 |5/16" WASHER (AT POST 1)
: % § 32456 | 2 |5/16° HEX NUT (AT POST 1)
|I| * ‘T1 33006 | 12_|5/8 WASHER
M < 7 Ly A\[ 33406 | 67 |5/ HEX HGR NUT
_};_i i e y L T T Ol S S DD . | = 33606 | 52 |5/8°¢ x 11/4" HCGR SPLICE BOLT
- = [33806| 8 [5/89 x 11/2° HEX HD BOLT
DEFLECTOR ANGLE (HIGH END) OF SLOT GUARD SHOULD BE e TRAFFIG O Al 34006 | 4 [5/89xZ HoR POST BOLT (AT POSTS 1, 2 & 4)
POSITIONED II(KMEDIATB.I( DOWNSTREAM OF SLOTS. GUARDRAIL PANELS ARE NOT ATTACHED PN 7G ATTACHED TO POST 2, 4 & 6 = 3391G [ 2 [5/8'¢ x13/4 HEXBOLT (A325) (AT STRUT)
/ TOPOSTS 2, 3, 4 & 5 T [39006] 2 [1° WASHER (AT CABLE)
| 6'-3" | 6'-3" | B-3" | 6’3" | 6'-3" | 6'-3" | 6-3" | -3 | MEASURED AT 39106 [ 2 [17 HEX NUT (AT CABLE)
' ' STANDARD 31" H GUARDRALL _| SRT-31 ' | ] 3T [ | TREERAL 42016 |2 [5/16 x 1 3/F REX BOLT (AT POST 1)
| | | PN 3360c | D PN 33806 | C | .B|PN 33806 & PN 33406 A | PN 33600 & PN 33406 | 44196 | 1 |5/5% x 1 3/4" COUNTERSUNK HD EOLT (AT POST 6)
| | "T(SEE NOTE ABOVE AT POST m_L e s ) R : n l 1
e — e — IS | T — . B ey - s s 7 99606 | 4 | SLOT GUARD BRACKET
| L ] L | " }! : | I f! = ! ! jg— = \41 - o — ! ! ;E R — 109676 | 1 [12/945/31.5/5 SR1~-3 (GUARDRAIL)
e -—--—tﬁT—--—--—.rN--—— -——-- | | i E - T, S 150006 | 5_ | 6—0°_SYT POST (W6 X 8.5)
i i i i . - | 339096 | 1| CABLE ANCHOR BRACKET (AT POST 1)
ili ili il A | | f S~ 338756 | 1 |ANGLE STRUT 3 x 3 x 1/4
; : AFTER FINAL ASSEMBLY, 340524 1 |CR POST 1 BOT (W6 x 15)
T | L
| l | | ! ,I P [ PN 100676 I A oy o3as | i1 [ en3oc P ssosec— | | PN 33806 W/PN 33406 R 34053A | 1 |CR POST 1 TOP (W6 x 8.5)
L ' i 4 N N L N gc gg Dgsgﬁmllm%&w 3380(3: || AND HAS NOT RELAYED. 340546 | 1__|POST SHELF ANGLE (AT POST 2)
PN 4419G & PN 33406 PN 33606 & PN 33400 [
! ! ! ! ! !BOLT THRU RAL AND FLANGE /| | ¥ | || 6 REQD AT EACH PN 99606 | - AL EE GUTERee | ]
N P I 1 PROTECTOR AT POST 6 ¥ | I ¥ N o
|
i 1 i ¥ 1 ¥ i s ¥
® @ ® ® @ ® |
- D & B @ ' i {
I
I
POST YIELDING HOLES | \ I PN3900 & PN3910G
AT GROUND LINE I GROUND LINE PN 150006 (SYTP YIELDING POSTS) L 1 WASHER & NUT AT EACH END OF CABLE
@ TRAFFIC SIDE ——__| -
| ) PN 34053A
\ | E\/\Posm OFO) SHORT LEG ORINTED OVER—| i
\ < PN 306 TOP EDGE OF POST PLATE
i PN3400G W/PN3340G~(2 EACH REQ'D)
PN4419G W/PN3340G PN 7G DO NOT ATTACH RAIL TO POST 2 PN 34053A i e —— i PN4211G W/PN3240 & PN32456
BOLT THRU RAIL AND FLANGE s s |
PROTECTOR AT POST 6 ACH RAIL TO POST . _— PN3400G W/PN33406 P
—— PN3400G W/PN3340G T ToT = —A
DO NOT ATTACH RALL TO POST 4 e PN 9076 @6 /—PN 338756
PN 150006 T
e —i
PN 109676 PN 39 PN 306 \ pe-t f
PN 76 PN 76 % N\ t
i
PN 338756
PN 150006 — | PN 150006 — | N 150006 — | R e G t
il PN3391G W/PN3340G & (2) PN33006
] 1l WASHER UNDER BOLT HEAD & NUT
. | o i " i 1| H
NN N || O\ N | N N NN ~L 4|
G e
o~ PN3391G W/PN3340G & (2) PN33006G MEW "G-G"
= WASHER UNDER BOLT HEAD & NUT (@ PoST A1)
B 4 [ BT [ L4 [10/6/10] oFFSET POSTS §7 & #8
- A 3 | BT | LH |2/26/09 REVISED HARDWARE
L / g 2 | SG| LH [7/28/08 REVISED POST #1 LENGTH IN GROUND
PN 340524 = 1 | SG| LH |1/16/08] REVISED HARDWARE QUANTITY IN BILL OF MATERIAL
i [REv.| cikD | BY | DATE REMARKS
# DRAWN BT
SLOTTED RAIL TERMINAL SRT-31 (31" H) |=mm =
I I B ERECTION DETAILS SRENTS
SECTION "D-D" SECTION "C~C" SECTION "B-B” SECTION "A—A" ENLARGED VIEW ©@ POST #1 (3 PANELS, CR AND SYT POSTS) e 10/30/07
( © POST #6) ( @ POST #4) (@POST #3 & 45) ( @ POST #2) ENG. FILE # 55436-01E
The drawings and the information shown thereon are copyrighted by Trinity
Highway Products (2010) and the sole property of Trinty Highway Procucts | <. TRINITY HIGHWAY PRODUCTS, LLC.  [§ie—gr or 7
Neither the drawings nor such information is to be used for any purpose 2525 STEMMONS FREEWAY DRAWNG WO,
other thon that for which it was specifically furnished from Trinity Highway ‘ ' DALLAS, TX 75207 ; ey
Products, LLC., nor is any reproduction authorized without written permission. SS 436 4




SKT-SP—-MGS Terminal

6’ WEX9 Posts, 12" Blocks and 12 gage W—Beam Required

6'—3"

8 | 6'—3" |
25 _—
Length of Need/
TRAFFIC
—_—

(H, m(8), n(8), o(16)

/©
/

Soil Plate

ﬁ_i}q%}_- 1

A

on

Downstream Side

ELEVATION

ITEM [QTY BILL OF MATERIALS ITEM_NO.
A | 1 |IMPACT HEAD S3000
B | 1 | W—BEAM GUARDRAIL END SECTION, 12 Ga. | MGS-SF1303
C | 1 |FIRST POST TOP (6X6X4” Tube) TPHP1A
D | 1 |FIRST POST BOTTOM (6 W6X15) TPHP1B
E | 1 |SECOND POST ASSEMBLY TOP UHP2A
F | 1 | SECOND POST ASSEMBLY BOTTOM HP3B
G | 1 | BEARING PLATE E750
H | 1 | CABLE ANCHOR BOX S760
J | 1 |BCT CABLE ANCHOR ASSEMBLY E770

HARDWARE (ALL DIMENSIONS IN_INCHES)

a | 2 [5/16 x 1 HEX BOLT GRD 5 B5160104A
b | 4 |5/16 WASHER W0516
c | 2 |5/16 HEX NUT NO516
d | 9 |5/8 Dio. x 1 1/4 SPLICE BOLT (POST #2)| B580122
e | 1 |5/8 Dia. x 9 HEX BOLT GRD 5 B5B0904A
f | 3 |5/8 WASHER W050
g | 10 [ 5/8 Dia. H.G.R NUT NO50
h 1 3/4 Dia. x 8 1/2 HEX BOLT GRD A449 B340854A
i | 1 [3/4 Dia. HEX NUT NO30
k | 2 [1 ANCHOR CABLE HEX NUT N100
I | 2 [1 ANCHOR CABLE WASHER W100
m | 8 | CABLE ANCHOR BOX SHOULDER BOLT SB58A
n | 8 [1/2 A325 STRUCTURAL NUT NO55A
o |16 [1 1/16 OD x 9/16 ID A325 STR. WASHER | WO50A

GENERAL NOTES:
1. All bolts, nuts, cable assemblies, cable anchors and

0 to 24" Rail Offset Over 50

0 to 18" Rail Offset Over 37.5

OPTIONAL FLARED

INSTALLATION

. f(2

Post #1 Connection Detadil

25:1 maximum flare rate

CEHN

DN

-— 24 7/8"

317

bearing plates shall be galvanized.

2. The lower sections of the Posts 1&2 shall not protrude
more than 4 in above the ground (measured along a 5' cord).
Site grading may be necessary to meet this requirement.

3. The lower sections of the hinged posts should not be driven
with the upper post attached. If the post is placed in a drilled
hole, the backfill material must be satisfactorily compacted to
prevent settlement.

4, When competent rock is encountered, a 12" @ post hole,
20 in. deep cored into the rock surface may be used if
approved by the engineer for post 1. Granular material will be
placed in the bottom of the hole, approximately 2.5" deep to
provide drainage. The first post can be field cut to length,
placed in the hole and backfilled with suitable backfill. The soil
plate may be trimmed if required.

5. A site evaluation should be considered if there is less than
25" between the outlet side of the terminal and any adjacent
driving lane.

6. The breakaway cable assembly must be taut. A locking
device (vice grips or channel lock pliers) should be used to
prevent the cable from twisting when tightening nuts.

Impact Head Connection Detdil

SECTION A-—-A

Post #2

Road Systems, Inc.

Sheet:

SKT-SP-MGS Terminal ;

' H Date:
Midwest Guardrail System | .10

31" Top of Rail =

None

Big , TX Drawing Name: Scale: Rev:
Pheue :maa'u- e SKT-SP-S-MGS 0




4 | 3 pi 1

BX_SHEAR: 30LTS 1) . . L 010 QLY. 00
1 4 ”};%HET HD!E%BRE EFEJTF RAL PANEL P/OITEM 1 SUTZ-K X-Tension erming Gomp, a1 1| EAL
' : sipy IR, EAN H‘& g ARDEAL | SECURE W 7 RO7070 ¥-Tension Hordware, KiL,_G1, T Ik
NS Aﬁ% AAY CFR? H NU %A o J KO70206 } X-Tension System Hardwore Kit, | 1 [EA

TRAFFIG SIDE__, q KA70210 X-T ACH |

— o} 80100 RS, |-B SR b g"

h MANXE X-1ENSION Instaliation, Manual EACH 37

1) SNG4 FRY BAR TURN FRICTI TION PLATE P/Q ITEM 1
oS & BLovkouT § TEHOVED Mol BRGKET COUNTER CLockise WL B c& BTy
QETAL ¢ WHER SLIOING GuAdDR NS LCKNG, VECHiNSH, SECURE W 2Lace
SLIDER A@MEL,OVF‘B'GU#R.PRA& 2. USWG 4% BOL1S P/O TTEN 2 ON SDE OF WP,
HIEN S ASSEELE 2 E’fﬁ REATFACH ANGLE BRACKET. HEAD W DuEHl.
BETHEEY POSTS, (THERE 15 N SLIDER PANEL ON TRAFFIC SDE MO BLOCKOUT AT POST 1, -
REQOREENT FOR THE cmu:sa : é@&ﬁf“%ﬁgf" et »

WHER MOUNTING MPACT HEAD
WL DM%ANUNTO CUARDRAL ENSURE
THA Tﬂgl uurs P/O TEWE 3 ARE

CIBLE. BRAGKET T\ _ USE BLOSKOUTS 1O :}m k|

FAOTEM 1. R N %ﬁ“"%&fﬂ&%‘% r VLo O . O MOOETAL AT
___..={}£"fﬁ;L - SRS IR i rg 1ms GUARDRAL PANEL AAD p%sipcsag%asﬁ% ue%pm TE ST

TG el X gt 4 sugorour e : T%E A

o samER%L PR SEE DETAL °C \PI0 TEN 4. TR B 2

THROUGH L WER HaL|

i ¥ NT END
gﬁwgﬂsrﬁﬁx nﬁggiﬁss OCAELE Asssusw (

NT N‘J THR! RiCTIO PLATEDMD
b ] i OUT ACK SIDE
_— U B PE'}EI{(?L?G@%:%R {F‘{ﬁ[& |Mp'fx%1ivﬁ{:3u
- \wwsm«: OETAL Pt . QFESET FOST 3.7 12~ MRAY % R f’? - £ WASHER:
. st v —5 - T i o
W SHIBER, PANELOVER o _ ; L ER SIDE-
GUARDRAL 2. b T .‘
TRE?%‘GE
— H greg | - g3 i . ] &3 . £l 5 _i
: - — . p———— T ‘ A% M20XZ 5 BOLTS
K L R I N S - . N, N B0 JIEM 2.
ki 74 7/8" " i ) " r"3 1’8" MAX B
t t .. 40 !,an HEF. G,L._J
< 63 ir4" "
BE;GIN STANDMD HIGHWAY ! + ﬁa Ve
WA GUARRAL. POST 6° P0ST & POST 4 POST 3 POST 2
HOTES: LNLESS OTHERWSE SPECIIED; PR skt ' TR : am Wﬁm |
FRACTENS: : es| ‘ _1s ol
L SYSTEM TO BE NSTALED PER MANUFAGTURER SPECFICATIONS. R R o . FASON ¢
2. ONLY TIGHTEN THE CABLE ASSEMBLIES USING. THE NUTS i e T 4 Al SUARDRAIL TERMINAL SYSTEM
il TR Bkt il B Al 00 NGy nainew APPROVALS B2 el ~ - ST WITH COMPOSITE BLOCKOUT |/
THE cm;.gs AT THE FRONT OF THE GROUND ANCHOR. PRIV T ey THRO AL PROEGTION J1" RAL HEIGHT
ST ¥ RTINS T T . Con
I WHEN DRV NG STEEL POST, ENSURE THAT .A DRIVING: _ . 2708713 o : bl l _ _
CAP wn THBER OR PLASTIC MSERT 15.USED 10 PR VEN? o . E} T reers T
Bl To ThE o vméms L R 10 o e © - 3 XIGT555 B

TT0R TS YT EE D T T | R AN
Boc. BIOIDS 4 ) [ 3 f : 2 l : i






